

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2025-02-22 10:59:28

Date of Next Testing: 2028-02-22 10:59:28

Product Name: **Potassium tellurite**

CAS Number: 7790-58-1

Specifications & Purity: $\geq 95\%$ (calc. on dry substance,RT)

Lot #: B2518606

SKU #: **P434143**

Version: **1**

Analysis #: **404870**

Storage Temperature: Room temperature

Parameter	Limit Values	Result
Loss on drying	0-5 (%)	0.10900 %
Purity(redox titration) (dried basis)	94.5-105.5 (%)	96.35000 %
ICP Confirms Tellurium Component	Confirmed	Confirmed
Appearance(P434143)	White to Off White Powder or Crystals	White to Off White Powder or Crystals
X-Ray Diffraction	Conforms to Structure	Conforms to Structure



John Su
QA & QC Manager